

Location: Spar
Project: Plateau #668

(Add'l line to Assessment Report #21881)

824204

default
5 ppb

MMK 91-3

ASSAY SHEET

Sample Number	From ()	To ()	Estimate		Length ()	% Cu	% Zn	% Pb	gm T Ag	gm T Au	% SiO ₂	% TiO ₂	% Na ₂ O	% MgO	% Fe	PPM Cu	PPM Zn	PPM Pb	PPM Ag	PPB Au		
			Cu	Zn																		
45673	5.2	6.2	< 1		1.0											94	49	54	1.2			
45674	6.2	7.2	< 1		1.0											68	34	53	0.5			
45676	32.79	33.79	< 1		1.0											17	46	86	1.5			
45677	33.79	34.79	2-3		1.0	.009	0.14	0.02	3.2	.05						25	382	172	1.7	60	Assay	
45678	34.79	35.79	1-2		1.0											25	382	172	1.7	60		
45679	39.40	40.40	< 1		1.0											72	97	46	0.6	10		
45680	58.65	59.65	< 1		1.0		0.14									67	1390	238	0.8	10		
45681	59.65	60.55	2-3		0.9	.062	3.08	0.74	27.5	.01											Assay	
45682	60.55	61.42	< 1		0.87											162	705	197	1.0			
45683	62.29	63.39	< 1		1.1											87	220	96	1.2	15		
45684	78.78	79.78	1		1.0	.05	0.14	0.03	4.3							466	1360	261	4.3	10		
45685	87.95	88.95	< 1		1.0											115	138	83	0.8			
45686	90.53	91.53	< 1		1.0											77	82	85	0.6			
45687	100.44	101.44	< 1		1.0											47	127	62	0.8			
45688	118.93	119.93	< 1		1.0											52	56	44	1.0			
45689	121.23	122.06	< 1		0.83											95	94	39	0.7			
45690	128.26	129.41	< 1		1.15											89	58	32	0.8			
45701	81.54	82.10	2-3		0.56	0.01	2.4	0.16	11.0							109	23500	1600	11.0	5		